BULLETIN SM-9-100E

MULTIPRESS

HYDRAULIC EQUIPMENT

tructions

nins
and
service manua

operat

IT100 Series Index Table

JLTIPRESS

Ml

'S661 THIE ISNY 49d Jaumo
JULIND 3Y) JO ANqisuodss ) AIE SUOHEIIPISUDI KIIJES PUE BUIPLEND ||V

SSHULILTIIN

£q PAINIDRINUEW JOU SEM (00" MOJIG JIQUINY [BLIS ¥ [)Im ssa1d Auy
*SJIWOISNI N0 0 IIUIUIAUOD ¥ SB A[UO Q00" 0E MO S1quInu [ELIIS

s sassaad a0y spaed pue sisi siaed ‘Supajng 01A1S sAANS SSFH AL TN

ADLLON

(614) 228-0185

Columbus, Ohio 43215

MULTIPRESS.

560 Dublin Avenue,







Il

MULTIPRESS supplies service bulletins, parts lists and parts for presses with
serial numbers below 30,000; only as a convenience to our customers.

Any press with a serial number below 30,000 was not manufactured by
MULTIPRESS.

All guarding and safety considerations are the responsibility of the current
owner per ANSI B11.2 1995.

TABLE OF CONTENTS

INTRODUCTION
SUIVICE POIGY wovomnnn i 6 0 v e 595 55 6 0iiilimnn s n x s mpormes 4 3 & 5 FmRmEnE 5 = & % wE o 4§ % & K 3
VVBITANIY & o s o o oimoims 3 v 5 & Sa@mm 5 5 5 8 5 8 Smois 55 5 5 8 BETs § = 5 @ otictssns = o 5 & smEmm = <+ = e 3
Model NUmMbBEr ey . « s « « carcmmn s o 5 ¢ 55 simems 5 55 6§ 000mmE 5 6 8 6 G55 E05 % 55 % 05088 £ & oo oo 3

INSTALLATION & SERVICE INSTRUCTIONS

INStallat O . .o e e e e e e e 4
A USIMENES L o e e e 4
MainteMBNTE: ;. oimms s o v eenmE s v £ o wavas 7 5 €5 5 ¢ SE58 § 5 & 8 pilbome o o = & smamyers s 2 & & e 4
L e R - R e T Tl L T i T T TTTTYeYY 5
Sequence.Of OPOratioN . o v i s v o vomim &5 54 5 o wiains s 5 § 8 e omEEs @ s 6 SeEREs 58§ 8 i 6
Installation Drawing . .. ...t i e e e e 7
Hydraulic CirCUIt . . .o o i e ettt e e e e e 8
PARTS LIST
Safety INterloCK ... i e e e e 9
Index Table PAMSLISt « crsn s svseommmmi v s os unmeni s v v Sams i 5 i 8 8 50000 5 5 5 o« wasmms 10-11
SOQUENCEVAIUE &« 5y vv i ss o v v ieime s s v o8 bbbt s s oo vosies i s f8odesssnssioasss 12-13
FlultiMOtOr « . comme u s v 6 v omvonmm « 5 ¢ 0 oo & § ¢ ¢ 8 dessemn § 5 5 § aueni ¥ § oames 1§ § § Do 14
Fluid Motor Assembly Procedure .. ...t ittt i e e 15
HOoUSING & GOVar A Y . oottt e it e e et e e e e 16
Control Cam FollOWer ASS Y ...ttt et ettt e e e e 17
PUSH RO ASSW vvunassos miemus sebs siamngss s gowesis 766 anvsdvse o omess oo v 17
Dial & ATDOIASBEY 5 o s v trvimesos i vmerisesssss vomins s e wivs se o v Lowses s o5 aises s 18
Speed Control KNODASSY covu v x « v v v simini o 6 o 6 sarsmias o ¢ 16 smie s 6 o & awiesres s & ¥ o s b 19
GENEYA DIIVET A S Y & o ittt it e e e e e 20-21
ReWork Press Frames . .. ..ottt ittt e et et e e e e e e e 22-23
Adaption Ass’y BenCh PresSses . ... ..ottt i i i e e 24-27
Adaption Ass'y Floor Presses ............ [ R R R Y R 5§ E BGE B R R B e B 28-33







introduction

SERVICE POLICY

The simplicity of Multipress® Equipment, the unitized
construction of its major components and observance
of the instructions in this manual assure ease of serv-
icing by the user.

All field service requested by the user and rendered by
our factory representatives will be charged for at the
established rate per day plus expenses. Multipress
equipment sent to our factory for inspection and
service will be rendered only upon receipt of purchase
order for such service.

Current characteristics, dictated by the characteristics
of the users' current are required at time of order.

MULTIPRESS® EQUIPMENT WARRANTY

If any multipress equipment part of our manufacture which, after prepaid shipment to our factory
and upon inspection at our factory or by a qualified factory representative, is proven defective in
workmanship or material, it will be replaced free of charge providing that, within a period of six
months from date of shipment from our factory it is still owned by the original purchaser and being
used in recommended service and using an oil meeting our recommended specifications.

Parts other than of our manufacture bear only such warranties as their manufacturers allow. When
upon inspection by a qualified representative, it is indicated that these parts are defective, we will
endeavor to secure from the manufacturer the benefits of such warranties for our customers.

MODEL NUMBER KEY

COLUMN 1 COLUMN 2 COLUMN 3 COLUMN 4
BASIC AUXILIARY
CODE | |\ v rapLe | CODE | NUMBER STATIONS | CODE | ROTATION | CODE L AR
ITY | 100" SERIES | 06 | SIX-C.W. or CCW R | CLOCKWISE 00 | NONE
13 | TWELVE - Ccw. L | C'CLOGCKWISE | 01 | "R" & "WR" SER.
TWELVE - C.C.W. 02 |“Ss" & "WS" SER.

03 | “T" SERIES

04" | "FH" SERIES

05 | "FL" & “FN"

06 | “FH" WI300 VLV

I
IT- 106R-01

ONE OR MORE NUMBERS TO DESIGNATE FLUID CLASS

REDESIBNED [HUOEX TABLE. | PROVIDE NAME OF FLUID TO BE
USED.

NOTE:

FAODEL IDENTIFICATION ONLY. NOT FOR ORDERING. CODE NUMBER TO BE DETERMINED
CERTAIN COMBINATIONS MAY NOT FUNCTION. BY ENGINEERING DEPARTMENT.




Index Table Service Instructions
Models IT106 and IT112

INSTALLATION

The table must be located so that center line of the
ram coincides with the center line of the dial station
under the ram.

Referring to the Caution Tag attached to the Index
Table upon shipment:

1.

Do not start press before filling Index Table with
oil. (See oil specification data plate on Index
Table housing.) Fill table with 4-1/2 quarts of
150 or 200 SSU Hydraulic Oil and 4-1/2 quarts of
A.G.M.A. No. 8 compounded oil.

LUBRICATION. Every 500 hours remove 1/8"
pipe plug located right center underneath dial
and install Alemite fitting and lubricate with soft
grease. After lubrication remove Alemite fitting
and replace 1/8" pipe plug.

ADJUSTMENTS

To index the table manually, if necessary in
tooling set-ups, or to make adjustment, remove
housing cap (26) and turn worm with heavy
screw driver.

CAUTION

Electric motor must be turned off while making
this adjustment. Be certain to have the control
handle in neutral. Geneva drive can now be
turned manually, causing table to index.

To insure the proper synchronization between
the index table and press ram, adjust control
cam follower. Remove the screws (20) and the
cap (12). Rotate worm until dial indexes to mid-
point between stations, then turn adjusting
screw until contact is made between the ad-
justing screw and the actuator pad on the valve
stem, then back off adjusting screw 3/4
revolution and lock.

CAUTION

Do not make this adjustment unless table
repeats index or press ram repeats. Do not
adjust with table indexing. If table repeats
indexing, then turn the adjusting screw in

1l

[clockwise] 1/4 turn at a time. If press ram
repeats, then turn the adjusting screw to back
out [counter clockwise] 1/4 turn at a time.

Regulation of the rate of table travel is provided
in a range between 10 and 150 indexes per
minute on 6 station, 1T106; between 10 and 180
indexes per minute on 12 station, IT112 table.
These speeds are computed with table running
in continuous skip station. A simple knurled
knob adjustment, located on the sequence
valve, is easily regulated for speed requirements
and can be changed even while table is in
motion.

Adjust dial height to obtain .003 to .006 inches
running clearance. First loosen three socket
head cap screws, and the jam nuts of three
adjusting screws in the center of the dial. Adjust
the dial height to obtain the running clearance
by turning the adjusting screws in or out. Check
the clearance between the bottom of the dial
and the top (rim) of the housing with a feeler
gauge all the way around. After the proper
clearance is obtained tighten the jam nuts while
holding the adjusting screws with a wrench.
Then tighten three hold down (cap) screws
gently to avoid dishing of the dial.

MAINTENANCE

Procedure to replace fluid motor and sequence
valve: To remove fluid motor; disconnect fluid
motor drain line and remove 4 mounting screws.
Be sure and not disturb shims between fluid
motor and seal retainer for thrust bearings. To
remove sequence valve, back off sequence
adjusting screw, disconnect 3 hose lines and
remove 6 mounting screws. It is not necessary
to remove sequence valve to remove sleeve
assembly; remove 4 screws (item 20) and sleeve
can be removed from valve.

To remove push rod assembly remove sequence
valve and items 20 and 39 and lift out.

To remove worm, remove fluid motor and item
26 and drive worm towards back of table with
brass rod.



4,

Disassembly of table mechanism.

(a) Drain oil from table by removing drain plug
in front of table.

(b) To remove dial, remove 3 hold down
screws; remove nuts from adjusting
screws and then use adjusting screws for
jack screws to remove dial from arbor.

(c) Removeitems 37,12and 13, and items 10,
11 and 27.

(d) Remove hold down screws which affix
cover to tub, then insert jack screws in 3
tapped holes at 4, 8 and 12 o'clock
stations in cover. This will lift cover
verticallv.

(e) Remove arbor and driver together by
angular lift.

(f) Remove rest of assembly by removing
SCrews.

NOTE

If dial or arbor has to be replaced they
must be replaced as complete assembly. If
necessary to replace worm or worm gear
both must be replaced. Also, Geneva
driver must be replaced as an assembly.

(g) Be sure when replacing driver and arbor,
that roller on lock arm is in ram track of
driver.

NOTE

When rebuilding table follow all noted
procedures carefully.

CAUTION
Be sure to refill table with oil.

TECHNICAL DATA

1.

Space is available for 3/4" maximum knockout
cam rise.

Dial will withstand a maximum side thrust load
of 750 Ibs. when not indexing.

Dial will withstand a maximum of 400 Ibs.
knockout force when not indexing.

10.

Dial can withstand a maximum tonnage of 15
tons from press ram at 4, 8 and 12 o'clock

stations when not indexing. (Providing the
entire table is mounted upon a 3/4" thick bolster
plate.)

Skip station accessory is provided as standard
equipment on all “Century” series index tables.

Index table can be mounted on an inclined plane
of not greater than 90° from horizontal
(providing fluid motor is extending down).

Indexing repeatability is * .001 inches.

Upon application of this index table to a
Denison press, a cylinder head relief valve in
conjunction with a sequence line relief valve
would be required.

This table can be easily adapted for use with
coolant or solvents. (For detailed information
consult Engineering Department.)

Tooling must be assembled within the dial area
and not to extend beyond its outside diameter,

The maximum recommended weights of tools to be
mounted on the dial are as follows.

50
110
225
400

100
200
400
600

ITI06 MODEL [6 Station]

Ibs. @ 150 indexes per minute
Ibs. @ 125 indexes per minute
Ibs. @ 100 indexes per minute
Ibs. @ 80 indexes per minute

IT112 MODEL [12 Station]

Ibs.@ 180 indexes per minute
Ibs.@ 145 indexes per minute
Ibs.@ 110 indexes per minute
Ibs.@ 95 indexes per minute

The above rates of index speed refer to continuous
indexing time, not including press ram action time.

Consult our

Engineering Department for other

conditions.

Refer to Sales Bulletin M-9-1 for cycle rates.



SEQUENCE OF OPERATION
“100” SERIES INDEX TABLE
6 AND 12 STATION TABLES

The sequence and flow control spools are in “fast
traverse” position, due to the relationship of the
control cam follower to the control cam, which is
affixed to the Geneva driver.

Sequence oil is delivered from the main system
control valve to the “pressure” port of the index table
sequence valve.

The “flow control” port is blocked by the flow
control spool, so that oil is directed from pressure
line to the “inlet” of the fluid motor and through
orifices H & D to “tank.” The fluid motor “exhaust”
oil is now open through orifice “D" and the porting
of sequence spool to “tank,” allowing the fluid
motor and Geneva driver to accelerate in “fast
traverse.” (During the “fast traverse” portion of the
cycle, the Geneva drive roller is just engaging in the
Geneva arbor as the “lock” disengages, releasing
the dial and Geneva arbor for indexing.)

The control cam follower drops off the “fast
traverse' rise on the control cam. (This is caused by
rotation of control cam.) The sequence and flow
control spools are now shifted to “speed control”
position. The sequence spool blocks “exhaust” port
at orifice “D,” consequently the exhaust oil from the
fluid motor must now pass through the “flow
control” porting of the valve and then through the
adjustable orifice to “tank.” (During the “speed
control” portion of the cycle, the roller on the “lock
actuator” moves to such a position in its cam that
the "“lock” is disengaged before the Geneva drive
roller can engage in the Geneva arbor to index the
dial and Geneva arbor.) At this time during the
“speed control” portion of the cycle, the dial and
Geneva arbor complete indexing movement and are
waiting to be locked into station. The speed of the
dial and Geneva arbor during indexing is dependent
upon the regulation of the adjustable orifice. The
resistance caused by the exhaust oil of the fluid
motor going to “tank through the adjustable orifice
is reflected back through the flow control port to the
top of the flow control spool (pressure com-
pensating the flow control line) causing the flow
control spool to “meter out” the exhaust oil of the
fluid motor. This in turn reacts like a hydraulic brake
on the fluid motor to decrease its R.P.M., con-
sequently, slowing down the indexing speed of the
dial and Geneva arbor.

After the dial and Geneva arbor have completed
indexing movement (“speed control” portion of the
control cam), the control cam follower is then ac-
tuated by the “sequence port” rise on the control
cam, shifting the sequence spool to block “tank”
port and connect the exhaust oil from the fluid
motor to “sequence port.” This hydraulic signal to
“control port"” (main system control valve) in turn
shifts the main system control valve, blocking the
oil which is available to the “inlet” of the fluid
motor.

The fluid motor and control cam now coast to “fast
traverse” position. During this time, the roller on the
Geneva driver disengages from the Geneva arbor,
and due to the position of the roller on the “lock
actuator” in Its cam track, the "lock” engages into
the Geneva arbor, locking the dial and Geneva arbor
into station. (This completes the full index cycle.)
Orifice “D"” helps decelerate the fluid motor so that
the control cam cannot coast beyond the "“fast
traverse” contact surface with the control cam
follower.

SKIP STATION OPERATION

When ‘'skip station” is desired, the control cam
follower is actuated by the skip station cam and
push rod. The control cam follower then moves
down to the lower level of the control cam’s surface
(this level does not have a ‘“‘sequence port” rise.)
Consequently, a continuous source of oil is
available to the fluid motor, and the table will
continue indexing until the control cam follower is
allowed to return to the upper level of the control
cam’'s surface, when the dial is approaching the next
station. Then the “sequence port” rise is allowed to
actuate the control cam follower, which initiates the
completion of an index cycle as previously
described.

For “TMC” “TIC” & “PIFO7" — To regulate skip
station rate of index, adjust set screw in speed
control knob to 150 indexes per minute.

For “TMB” Pumps — To regulate skip station rate of
index, back set screw in speed control knob all the
way out, so that the table cycles at its maximum rate
of index. Then adjust the set screw in until the index
rate begins to decrease. Then back set screw out 1/4
turn.



X
(V]
<{
o
Fq
L
Za
;é:\
(]

V¥ NGILD3S

-

s

-

e

b el r//cM!h_a
AT e

310H 58 NOTLI3S
g ASVEIH |
o _
? "
& :
LNOMIONM : ﬁ&.
404 101S

FONVEYIT— B 7//%

i i

CE

ﬁrmud: owig 354

2o

(A20THILNI ANOSSIZITY
B AT

SNQILYLS
33130 ¢

awvowam v sl VAR SR TTow
1 _|./

1 % i 1

il

—oy

1ol T

e -

“vid12Z:

G DLW J0-3N1 1IN0

%ﬂ% TWIRRAE 15AFOY OL

ta

Ivi0 40 TINVEVITS

SMIYIS BNILIARY 35n— SLON -
WYJ NOLLVLS dIMS

(38N5538d
HIVE XYRISY

INSTALLATION DRAWING



(pasn 18Buo oN :FLON)

Wi PNIXSS ST 5

ST - x5 INTYA HOIHO INITNI_ D
FNTVA FINFIOTFS | ~
“ oss|
(oLt TOMLADZ, FATHHA IvsV AL 18] -
WOILLISOY L¥Od TINTIOTS WAL ——
NOLLISOS FSHZAVAL LSV ‘Xl ISt OOL AS@M
ol T — AT hwww

NOILINOS TOSLNGD QNWU.H|J

SSL IS

FHAT0A NI SOS QFLIOL0 =
MRONS GONY TONINGI GIFFaC
lFLoN

\AAA/.,/
/x////ﬁ

\\\

AN

‘Mlﬁ\\\\.\\s. ..... \ | / _Av x

TS sz Howe TW 1ST5T

] |J_/

T

,/:\H\|uw.ff|wwfuw--

LW | VEOM

( soows

FI80 = 0/dvy
ONIHVFO W&ot
I

NALELOS FSIAINIOT7D &0,
/ AO/LELOY FSIMAIOT)

~
~

(2 1:7=0rLry)
YFMOT0S WirD TOHLATD

(7o1a 77508 x7GH/ 20
NO/LYLOY FSIMNIOT)
FOMAIT, TS TAVE L LSH,

MO/LbLOY FTTVL
FSIAAHIDT IS TLNROD
HOS M -STEOP-TEC
NOILVLS 2/ - M2

(o L¥OCI TOSLAOI, FATWA NIV OL 7/0)
TS, L O FINIADIG

(707G 7750L X300/ 40
NOLLYLOS FSIAANIOTIH TANGOY i
FOUAHNIT
JTSHIAYSL LSS P

NOLLVLON FTFHL
TSI MDOTOYILNAOD
P FEIMAD0TI QS
M-7EP62 -IE0
NOILFLS -2

NOILVLOY T 750,
FE/MNI07T &0

M-$260% -1€0
AOLLELS S -1VD

2%

¥-48262-7c0

& oM
7o M FOLNS

TOSLMOD GFTSS

e iy N Gam (70200 770 ¥70M) 50

w=

SoLoN TINTS

10J0W Z88/Z-0L0 UMM "Xew sd 0LS
'SI010W BGL9L-0L0 DUe gSLoL-0LO UMM "xew isd 00Z.

'uol}esa|adoe Sulnp Jojow

PINjj UO %20YS SUAOS OS|e puk 3B Xapul "uiw Sunp
ajgepieae si |10 Bulysiuajdad ayj saunsuj—, H,, 3014140
‘|oods |043u02

Mo} jo Ja)jeyd sjuaadud (jodyseq)—,.d, 3214180
'91942 Buixapul yosea Jo pua

3y} 1e Jojow pin|j 3y} 21e.43}223p sdjpH—,,d., 3DI31¥0
“Buixapul Jo 3jeJ "uiW S|0AU0D—, .Y, IDI4IH0

‘wed |043u0d Jadosd }98|3S puE JOJOW PINjy JO
UOI}B}0. JO UOI1D84IP BSI2AS UCI}E0L SSIMYI0]II3]UN0D
0} UOIJR]0.4 SIMYD0|2 WO} UOI}DB.IP XBpUl 8549A84 0]

—310N

1TS'd 004 =34NSS3dd FHNLVYHIJO WNWIXVYIA
OEl = 'WdD WNNIXYIN

€9 = ‘Wd'D WNWININ

CURCUIT — HYDRAULIC
(For 6 & 12 Station Index Table)



12 OCoocw STR

L tauARD OHITTED
FOR CLARITY

II e 2
o - “O0e
‘[ i 5 1nl i
- @ — B
SR ook l‘"" H i
<Z|@00 e

N =

S
N4 S
\\9}!_"4’////1///« 7

T A s

Sectmion B-RA e T—

FIGURE 1

SAFETY INTERLOCK MODEL INT-100

S11-28088

ITEM PART NO. DESCRIPTION QTy.
1 Lock - Geneva Arbor —
2 Gulde R.H. Lock —
3 Gulde L.H. Lock —
4 Ref. only Spacer - Lock Guide =
5 Screw SHC 5/16 - 18 UNC x 1-1/4 —
6 Screw SHC 3/8 - 16 UNC x 1-1/2 -
7 Pin Dowel 3/8 dia. x 1-1/4 —
8 031-69429 Bar - Lock Conneclor 1
9 358-12146 Screw SHC 1/4- 20 UNC x 7/8 Nylok 2
10 031-69428 Shaft 1
1 671-00010 0-Ring 1
12 210-15006 Collar w/set screw 1
13 031-69431 Cover 1
14 031-69427 Bushing 1
15 306-12100 Screw HHC 1/4 - 20 UNC x 5/8 4
16 346-10016 Lockwasher 1/4 STD 4
17 031-69430 Bar - Shalt Lock 1
18 358-08060 Screw SHC #8-32 UNC x 3/8 2
19 346-10008 Lockwasher #8 STD 2
20 671-00117 0-Ring 2
2 114-13800 Switch Limit 1
22 358-10200 Screw SHC #10 - 24 UNC x 1-1/2 2
23 346-10010 Lockwasher #10 STD 2
24 031-69432 Gasket 1
25 03169929 Guard - Safety Interlock 1
2% 306-10060 Screw HHC #10-24 UNC x 3/8 2

9




NO. OF INDEXING
PRESS MODEL STATIONS ROTATION | PARTS LIST
R, S, T, WR & WS 6 C.W. S11-13160
6 C.C.W. S511-13161
FH, FL & FN 6 C.W. S511-29216
6 C.C. W, S$11-13161
R, S, T, WR & WS 12 C.W. S11-13162
FH, FL & FN
R, S, T, WR & WS 12 C.C.W. S$11-13163
FH, FL & FN
ITEM PART NO. DESCRIPTION QTy.
1 See Fig. 5 Housing & Cover Ass'y. 1
2 See Flg. 8 Dlal & Arbor 1
3 See Fig. 6 Control Cam Follower Ass'y 1
4 See Fig. 3 Sequence Valve 1
5 S$11-13171 Lock Ass'y 1
6 See Flg. 7 Push Rod Ass'y 1
7 See Fig. 10 Geneva Oriver 6 Station 1
See Flg. 11 Geneva Driver 12 Station 1
8 See Flg. 4 Fluld Motor 1
9 $11-23434 Lock and Roller Actuator 1
10 031-29480 Cap - Upper Center 1
11 031-29482 Shim Set - Upper Center Cap 1
12 031-29473 Cap - Upper Driver 1
13 031-29484 Shim Set - Upper Driver Bearing 2
14 031-29487 Gear - Worm 1
15 031-29488 Shim Set - Worm Gear 1
16 031-29492 Gulde R.H. Lock 1
17 031-29494 Gulde L.H. Lock 1
17A 031-42519 Spacer - Lock Guide 1
18 031-29500 Spring - Skip Station 1
19 031-40694 Gasket - Skip Station Rod Bushing 1
20 031-29503 Bushing - Skip Station Rod 1
21 031-29505 Plate - O - Ring Valve Body 1
22 031-29506 Worm 1
23 031-42476 Spacer - Fluid Motor 1
24 031-29508 Bushing * Fluid Motor Shatt to Worm 1
25 031-29509 Key - Shaft 1
26 031-29510 Cap - Housing 1
27 031-69440 Gaskel 1
2 031-40697 Cam - Skip Station (6 Slation) 3
031-40697 Cam - Skip Station (12 Station) 6
30 406-01200 Elbow - 3/4 street 1
31 409-91200 Plug - 3/4 1
32 358-14180 Screw SHC 5/16 - 18 UNC x 1-1/4 4
33 358-16200 Screw SHC 3/8-16 UNC x 1-1/2 2
34 324-22420 Pin-Dowel 3/8 x 1-1/4 2
35 358-14126 Screw SHC 5/16-18 UNC x 3/4 Nylok 6
36 325-20160 Rollpin 5/16 x 1 2
37 358-12120 Screw SHC 1/4-20 UNC x 3/4 9
38 671-00158 O-RIng 1
39 358-12080 Screw SHC 1/4 - 20 UNC x 1/2 6
40 671-00114 O-Ring 3
41 671-00155 O-Ring 1
42 358-14300 Screw SHC 5/16-18 UNC x 2-3/4 6
43 230-82035 Bearing - Needle 1
44 671-00214 0-Ring 1
45 230-82042 Bearing 1
46 350-01007 Washer - Lock 1
47 341-10007 Nut - Lock 1
48 431-90600 Plug - Drain Plug 1
49 671-00113 O-Ring 2
50 671-00232 O-Ring 1
50A 671-00230 O-Ring 1
51 358-20420 Screw SHC 1/2-13UNC x 5-1/2 4
52 SeeFig. 1 Salely Intertock 1
54 358-12140 Screw SHC 1/4-20 UNC x 7/8 (6 slation) [
358-12140 Screw SHC 1/4-20 UNC x 7/8 (12 slation) 12

10



5
i

G

22

o

.,
20

.
%
22

G

TLZLWILL LTHEYD &I WIAIBG WAkdn TR a3l (Swies
SV MTOLMID WIdd JO0 SAIWANNG W OLLOG » ool OL

O/,

T 34Nl

CANITWATADE WE (€-g% 1w TIDHEYS Juswag 3111300, Addw T
S A0 4O INDMID HILid @ WA 500" 3R OL TIIAHM F WHOM WATIMLIG HMSY DIONE " SHILNTD
2882 OSL'y VLM O3uinnow 28 L (X-20562-1€0) WHOM ONY (X -LU+e2-180] MY3ID WHOA @
NS OFANACINOD  Ga
TN AD N IO SLBWND S F TI0 DIAWEOAH NSS 002 BO 051 20 SLMWD, AT e AT
o _TNOLLTA A AT
ONILSACOY 440 HIVE NIHL WIS IATWA NO Owa WOLWRLTY 3 MIHIG ONULGANOY  NIZMLTT
DOwhal 51 LOWANGD THANA MIWDS DONLEAFOY HHAL NIHL'SNONVIS NISMiBE LNoJaNN oL
SIRTORN TWIA TN T TTL WAL WHOM VIO £ WIL WIMOTIOS WD TIONLMNOD LSOMY Oo B
CAONVHYITD DWNINNAE STIHINI C0° OL S00° NIVIEC Qi LHDIOH Wig 1SAroY %
TADNIWIANILNG SANINI POD' OL 100" NIWIEO OL STNAWITEY ONIEVYIS T WIS T
WIS W00 LY STIHING 100z Ly OINWINMN 2T LSAW IVEYL SiRL 30 ALINRYLY3d38 KIANI THL T

ISTLON

HW3IACD B DOL
™NIIMLED DA TIS BIAVM LNIATNG
OL "WIA0D BNIMIYILY AWOADE  @nL aC
LNBACANJLNOD LNTWAIADD HO 1T G9a WD

ATJUSYY DLIVIG ILIL DO, Aladw
£ 3LoN

T LEIN SN T TEINL

—zzson
WO [E-DT, U¥D ‘LINSWD
DILSV Il 1L DT s it Feo

7 !
BAISODN O HFTHIOME 160D F2/8 10
-sFLON /
i
|/ 4 3 \
f

{ (7 P
; 9 ——
=N
) ol
-
£
m/.,\
¥
T @ Tieres 5005 Mows o
) AT A RO DA iy

(i bwstiy) 207 to st 4
05\\‘“\-_4.- TRy MG OF -
ATHET TG L WL e
\ LS e B -~

/ -y

NOILET TILINT

O T FEVIUD Ml saA

ATPATTT MBS #0TT

DIOVTT 7 DNISaG L0
~SSUON NN

%,,

@

f

7

G/ AT SOL

L€

11

£7

I

(b2 2ON =307 45y
MITEOS DN ILLSNTTY

=7

(razon 5 4Ty
¢ SVd DUNUDY

= \
—RT ~
(" Z=F g
( N
< v
— vy __
- - 3
490 i
NG RN Te
AN ) foa
om0 Y, R )
S ot PPy
.

@\ I -\
D _

|_m

3




SEQUENCE VALVE S$11-13167

ITEM PART NO. DESCRIPTION QTy.
1 See Fig. 9 Knob - speed control 1
2 031-29523 Body-valve 1
3 031-29525 Sleeve 1
4 031-29526 Spool - sequence 1
5 031-29527 Spool - flow control 1
6 031-29528 Spring - flow control spool 1
7 031-29536 Cap - body 1
8 031-40837 Gasket 2
9 031-29530 Cap - sleeve 1

10 031-29529 Stem - control 1

11 031-29531 Pad - actuator 1

12 031-29532 Cap - body 1

13 031-29534 Plate - dial 1

14 350-10072 Washer - spring wave 1

16 035-20675 Orifice - 1/4 pipe plug ("A" 1/32 ida.) 1

17 035-13185 Orifice - 1/4 pipe plug (Not shown)(*'D” 1/8 dia. under item 30) 1

18 031-69702 Gasket 1

19 358-12200 Screw SHC 1/4 - 20 UNC x 1-1/2 2

20 358-12120 Screw SHC 1/4 - 20 UNC x 3/4 4

21 671-00222 O-ring 2

22 671-00113 O-ring 1
23 358-10060 Screw SHC #10 - 24 UNC x 3/8 4
24 671-00012 O-ring 1
25 325-08160 Roll pin - 1/8 dia. x 1 1
26 306-12080 Screw HHC 1/4 - 20 UNC x 1/2 4

28 040-00867 Locking Screw 1

30 431-90604 Plug - SOC pipe 3/8 flush 4

3N 431-90404 Plug - SOC pipe 1/4 4

32 431-90204 Plug - SOC pipe 1/8 3

33 325-20160 Roll pin 5/16 dia. x 1 2

12




SEQ. PORT

(ro CoNT. PORT A vALvE)

PRESS. PORT -
(70 SEQ. PORT, piasn M\ SAEG
SAE=/O ~4

N/ \P

%‘A; —{20)

&
e —®

i R B : I
N A - T*f——————rj:iﬁ, =10

‘ _ B -'-"7't _______ 7'_'L 7‘_ ;tiii!( 'Lf:ig‘l—_"k

| ih I |

FIGURE 3

SUB-ASSEMBLY — VALVE, SEQUENCE
INDEX TABLE

13




R

]

’
[_/;_: =
~d

380

ey

370

S,
,.Ze_: _'\Casg Drain - 7/16-20 UNF-2B

ES
,3 2

-._.__/:_5__—.-—

S.A.E, Straight THD-O-Ring Boss
Drain Direct to Tank - 35 PSI max.

Dowel Pins - item 16 - shown 45° out of position,

FIGURE 4 P = =
82| 5% | 38
FLUID MOTOR 358585
= = =
ITEM PART NO. DESCRIPTION QUANTITY
1 031-29537 Cap-Mounting 1 1 1
2 031-29538 Shaft 1 1 1
3 031-29539 Seal-Retainer 1 1 1
4 031-43410 Houslng 1 1 1
5 031-43411 Plate-Port 1 1 1
° 6 031-27262 Ring-Cam 1 1
a 034-27277 1
&l 7 031-27256 Rotor 1 1 1
-1 031-41676 Spring-Vane 30 0 30
&l 9 031-27257 Vane 10 10 10
10 230-03304 Bearing-Ball 1 1 1
* 11 620-82012 Seal-Shaft 1 1 1
12 356-30206 Ring Snap-Internal 1 1 1
13 230-82036 Bearing-Needle 1 1 1
2 14 031-40687 Gulde-Spring 0 30 30
15 358-14220 Screw SHC 5/16-18 x 1-3/4 2 2 2
16 324-21208 Pin-Dowel 3/16 x 1/2 2 2 2
17 356-31078 Ring Snap External 1 1 1
“ 18 691-10137 Seal Sq. Seclion 1 1 1
L 19 691-10153 Seal Sq. Seclion 1 1 1
= | 20 691-10240 Seal Sq. Section 1 1 1
s |2 691-10128 Seal Sq. Section 1 1 1
° 514-06691 Pumplng Cartridge 1 1
a $14-06992 Pumpling Cartridge 1
& 511-25579 Seal Kit RK-084 1 1 1

14

9 -
iz DIA. -4 HOLED



ASSEMBLY PROCEDURE FOR MICQ-00Y-1YR, M1CQ-00Y-1YL AND MICQ-00K-1YR VANE MOTOR

Cleanliness

The proper functioning and performance of these
units requires that a close tolerance and minimum
running clearance exist in the pumping cartridge
components. It is mandatory that all parts be
cleaned thoroughly with solvent and compressed air
and then assembled on an absolutely clean bench,
free from any grit, chips, or foreign material. This
bench should not be used as a work bench for any
other purpose.

Handling Parts

It is imperative that the vanes (9), cam ring (6), rotor
(7), and wear faces of the port plate (5) and the
mouting cap (1) be properly protected until such
time as they are assembled in the motors. It is
recommended that partitioned boxes be used for
transporting and storing these parts.

ASSEMBLY

1. Press bearing (13) into housing (4) with
stamped end of bearing against the shoulder of
the pressing tool so that it is 1/32” below face.

2. Press ballbearing (10) on shaft (2) to shoulder
and then install retaining ring (17) to hold
bearing in place. Install bearing and shaft
assembly into mounting cap (1) from pilot end
of motor and bottom in bearing bore.

3. Press shaft seal (11) into seal retainer (3).

NOTE
“Open” face of seal must be toward installation
tool.
CAUTION

Special care must be taken to keep foreign
matter from sealing lips of seal to prevent cuts
or abrasion of these edges.

4. Install 'O” Ring (18) in mounting cap (1). (Place
heavy grease on "O" Ring seal.)

5, Completely fill space between seal lips with
high temperature grease. Install seal retaining
assembly In mounting cap (1) against bearing
(10).

6. Insert retaining ring (12) in groove against seal
retainer assembly.
CAUTION
Retaining Ring [12] must be fully seated in
groove.

7. Install “O" Rings (19) in houSing (4). (Place
heavy grease on "Q” Ring.)

15

10.

11.

12.

13.

14,

15.

Install “O"” Ring (21) over port plate (5). (Place
heavy grease on "O" Ring.) Insert port plate (5)
into housing (4), using care not to damage the
“0" Rings. Align arrow in port between dowel
pin slots with mark on outside of housing (4).

Lay rotor (7) face down on a clean flat surface.
Install springs (8) and Spring Guides (14) in the
openings provided in the base of the rotor slots
and place the vanes (9) carefully over these
springs and partially in rotor slots.

Place ring compressor or hose clamps around
rotor (7) and vanes (9). Draw up to compress
vanes in slots. Carefully insert this assembly in
cam ring (6) using a backup plate to prevent the
vanes from sliding endwise in the slots and
damaging the springs. If the vanes slide end-
wise, inspect and replace any damaged springs.

CAUTION

Be certain that the assembly is inserted far
enough in cam ring so that when the com-
pressor is removed, the vanes do not fly out of
position.

Place dowel pin (16) in port plate (5), engaging
dowel pin hole nearest arrow indicating desired
shaft rotation.

Insert cartridge assembly into housing (4) and
against port plate (5) with model number and
arrow facing out — indicating shaft rotation
corresponding to direction of arrow selected in
port plate (5).

NOTE

To reverse rotation, this cartridge has to be
inverted 180° and rotated to match with arrows
as outlined above.

Insert dowel pin (16) in hole provided in cam
ring. Install “O” Ring (20) against shoulder on
mounting cap (1). (Place heavy grease on “O"
Ring seal.)

Assemble mounting cap (1) to housing aligning
mark on mounting cap (1) with arrow on outside
of housing (4). Be sure to engage dowel pin in
cartridge with dowel pin hole in mounting cap
(1). It may be necessary to rotate the cartridge to
engage dowel pin and align mark on mounting
cap (1) with mark on housing (4) located near
drain port. Care should be taken to avoid cutting
“0" Ring (20).

Attach mounting cap (1) to housing (4) with
screws (15). Tighten securely and evenly 12 to
15 |bs. torque, being careful not to cock any
internal parts.



N

i o < = N SRS
FIGURE 5
HOUSING & COVER ASS'Y
S$11-13164
ITEM PART NO. DESCRIPTION QTY.

1 031-29512 Housing 1
2 031-29514 Cover 1
3 031-29478 0O-Ring 1
4 324-22420 Pin-Dowell 3/8 dia. x 1-1/4 2
5 358-14220 Screw - SHC 5/16-18 UNC x 1-3/4 8
6 358-16120 Screw - SHC 3/8-16 UNC x 3/4 3
7 035-22731 Gasket - Copper 3
8 031-22728 Washer - Copper 8

16




CONTROL CAM FOLLOWER ARM SUB-ASSEMBLY S11-13166

FIGURE 6

Item

Part No.

Description

031-29497

ARM—Control Cam Follower

031-29499

ROLLER—Control Cam Follower

031-40695

PIN—Control Cam Follower Roller

311-10060

SCREW—Soc. Set, Cup Pt. #10—24 x 3/8"

312-15222

SCREW-—Soc. Set, Flat Pt.3/8"—24x1-3/4"

| bW N

331-15000

NUT—Elastic Stop 3/8"—24

= =
==

= =
=

——}‘L—--

FIGURE 7

PUSH ROD SUB-ASSEMBLY S11-13491

Item

Part No.

Description

031-29501

ROD—Skip Station Push

031-29502

ROLLER—Skip Station Cam

324-21610

PIN—Dowel 1/4" dia. x 5/8"

671-00113

“O"RING

Y PO O PR IR -~

G s w| N

325-12120

PIN—Roll 3/16" dia. x 3/4"

17




s A HAYNINNIIL0 0]

R

7

o ;,'. §
: |
7777772
FIGURE 8
Item | Part No. Description Qty
1 031-29516 | ARBOR—6 Station 1
031-40926 | ARBOR—12 Station 1
2 031-29518 | DIAL 1
3 358-20180 | SCREW—Socket head Cap 1/2"—13 UNC x 1-1/4" 3
4 324-23228 | PIN—Dowel 3
5 230-00207 | BEARING—Ball 1
6 230-82033 | BEARING—Ball 1
7 324-23216 | PIN—Dowel 3
8 311.20184 | SCREW—Socket Set Half Dog Point 1/2"—13UNC x 1-1/4" 3
9 335-20100 | NUT—Hex 1/2"—13 UNC 3

DIAL & ARBOR ASSEMBLY
S$11-13165 6 Station
$11-13556 12 Station

18



6

R R

i

FIGURE 9
Iltem Part No. Description Qty.
1 031-40838 | KNOB 1
2 031-40839 | STEM 1
3 325-08060 | ROLL PIN 1
4 311-12182 | SCREW—Soc. Set Flat Pt. 1/4"—20 UNC x 1-1/4" 1
5 335-12100 | NUT—Hex 1/4"—20 UNC 1
6 671-00011 | "O" RING 1

KNOB — SPEED CONTROL
S11-13538

19




N — —
H
_ _ o
CEEES O e e S S T |
= I
el — x o _._L-__
R o (e, S
ﬂiz-' <L B
H=h
1i5
/’_/ T
i
1! Il +F-———--- I|H‘ ==
’ THE B
[ 1 |
| b ) |‘u: |
_ - ] 1
| |:| |
! .
—_—d [ M e s E=
N i
_\1 I
g
o
| e e o
& o
Sz Em e — !
- = _ iy -
1 FF
FIGURE 10
%)
=
o |z
SR
T
] -
|
o™ uw
[¢3] ~—
< o
g
GENEVA DRIVER 6 STATION B I
AR
ITEM PART NO. DESCRIPTION QTy.
1 031-29485 Driver - Geneva 111
2 031-29491 Cam - Control 1
031-69559 1
3 031-29489 Roller - Geneva Drive 212
4 031-29490 Pin - Geneva Drive 2|2
5 230-00207 Bearlng - Ball 22
6 325-20120 Roll Pin 2|2
7 358-14086 Screw SHC 5/16-18 UNC x 1/2 41 4

20



FIGURE 11

Item Part No. Description Qty.
1 031-40923 DRIVER—Geneva 1
2 031-40924 CAM—Control C.W. Rotation 1

031-40925 CAM—Control C.C.W.Rotation 1
3 031-29489 ROLLER—Geneva Drive 2
4 031-29490 PIN—Geneva Drive 2
5 230-00207 BEARING—Ball 2
6 325-20120 ROLL PIN 2
7 358-14086 | SCREW-Socket Head Cap 5/16"—18 UNC x 1/2" 4

GENEVA DRIVER 12 STATION
$11-13554 C.W. ROTATION
$11-13555 C.C.W.ROTATION

21



TOP PLATE OF
3 RESERVOIR
= DIA.

16 il

2
3 =
3p1A.
+ - 4 |6
35 T /
i — - / I gZ]DRlLL THRU o
=l "90°C'SINK x 2 DIA.
i ol FPIPE TAP i
N i
; r= ’8—“"
i'l

|
|8§

16
| \—”DRIIBL THRU 7
l4l | | [ 1o o SINK*BDIA.
l —— - ==
—
Rework of “R,”"*'S," or "T,"” Series Presses for adaption
to 100 Series Index Table
(If holes are already in Frame, Rework is not necessary)
FIGURE 12
NOTES
. CAUTION
1. Drain Reservoir before drilling any holes in Clean Reservoir carefully to remove all metal
frame. (Note that the two (2) tapped holes are chips and foreign material. If Reservoir is not
below the top plate of reservoir) cleaned carefully, damage may occur to the

pump and relief valve.

2. Afterdrilling and tapping holes in side of frame,
clean the inside of Reservoir. _ 3. Be sure to Refill Reservoir.

22



‘sBuildnoo wolsIp Jou o 'S jou si Jlonesey j| ‘|eusiew ubieioy pue sdiyo
[elow |8 eAowes O} A||njeied ljoniesey Uee|D

‘awel) NOILNVYD
ssaid Jo apisino uo .p/L puaixa o} sbujdnony ¢
"110AJ8S8Y JO apisul ay} ues|d
‘awel) Jo apis u| sajoy Buidde) pue Buljjup JsYyY 2
‘JIOAI3SaY ||1}9Y O} 8ins 8g 't

‘(Jiondesal Jo a)e|d do) a8yl mojeq

‘oAjer jojjer pue dwnd S| ajoy padde; (1) suo 3y} leyl alON) ‘swel}
ey} o} inooo Aew ebewep ‘Ajnjeied peuee|d ur ssjoy Aue Buljjup alojeq lloasesay uieig L
S31ON

379V.1 X3ANI S3143S 00k OL NOILdVAY HO4 SS3Hd XHOM3Y

¥l 3WNDIS £L 3UNDId
SS34dd OGN4 ¢ G¢ 14 SS34d O2H 4
\@ \m\ T \\N\. \H\ T
| |
_ I
_ ;
| 1 %
| I
1
| ﬁ
f— 9 I “
i
1 |
| |
| |
|- e
v |
41dN vasAud 81- ¥
dldN WwasSAMael-2 | o __ / _ A F
9| _ SQM x¥NIS, ) 06 . [E
V10F =4NISO 06 HI0OAY3S3Y o S e e —
5 "o v9__ £ 510A¥3S38 40 dO1
nHL 1107 407401 nyHL T80 %S 4
9
gl E
g1 000¢ 81 000¢
ONITdN0D ua_aw " ONITdN0D 3d _aml\
L

81000¢ o

ONITIdN0J 3did T

87 000¢ 2
ONITdNOD un__nT_.

dAl

i

dAl



wn wy
n
b 2l b &
ADAPTION ASSEMBLY ;2 ;g Eg
INDEX TABLE TO PRESS sozolaz
o3 P|op V|-
o [72]
ltem Part No. Description Qty.

1 S11-16739 CYLINDER HEAD RELIEF VALVE 1|— |—
$511-18455 P )
$11-18456 .

2 031-29466 PLATE MOUNTING 111 | —
031-29467 S

3 031-29469 HOSE ASSEMBLY (Tank Line) 11—
031-29470 — | —] 1

4 031-29471 HOSE ASSEMBLY (Fluid Motor Drain Line) 111 |—
031-29472 i1

5 031-44416 HOSE ASSEMBLY (Sequence Line) 1| —|—
031-44417 —!171

6 031-29475 HOSE ASSEMBLY (Sequence Line) 1111 —
031-29476 — 1 — 1

7 470-10604 MALE CONNECTOR 11111

8 031-41054 HOSE ASSEMBLY (Control Port Line) 212 2

9 493-15000 CONNECTOR—Straight Thread 11111

10 513-25608 VALVE—Check (No Longer Used) 111]1
11 406-00800 90° STREET ELBOW 11111
12 494-15001 ELBOW —Straight Thread 1111
13 473-10404 | ELBOW—Male 111
14 426-30800 90° STREET ELBOW 11171
I5 473-10808 ELBOW-—Male 11111
16 492-15001 ELBOW-—Male 22| 2
17 493-15001 | CONNECTOR—Straight Thread 111
18 486-15067 ADAPTOR-—Bulkhead 111]1
19 016-01120 VALVE—Relief Model RV10 111]1
20 442-08070 NIPPLE 1/2" x 1-3/4" 11111
21 473-10604 ELBOW—Male 2121 2
22 493-15002 CONNECTOR—Straight Thread 11111
23 486-15066 ADAPTOR—Bulkhead 11111
24 306-20180 SCREW—Hex Head Cap 1/2"—13UNC x 1-1/2" 2121 4
25 316-20200 SCREW—Flat Head 1/2"—13 UNC x 1-1/2" 2121 4
26 306-20240 SCREW—Hex Head Cap 1/2"—13 UNC x 2" Lg. 11—
27 513-25004 VALVE-—Check 1(1]1
28 426-30400 90° STREET ELBOW 111]1
29 442-04060 NIPPLE 1/4" x1-1/2" 1(1]1
30 473-11208 ELBOW—Male 111
31 803-12049 TUBING 20" 23'123"
32 606-25004 GROMMET 1 1)1

* SEE SERVICE BULLETIN SVR-3

24




(1)
oe ww

00000
1 E

©

FIGURE 15

ADAPTION ASSEMBLY
INDEX TABLE TO PRESS

R,S, T, WR & WS PRESSES

25



MODEL C-235A FOR R & WR PRESSES

C-237A FOR S & WS PRESSES 5/8/8/s
C-255A FOR T PRESSES s/e/3/3
¢/5/5/5]
PARTS LIST T | %= =
ADAPTION ASSEMBLY CYLINDER HEAD RELIEF VALVE oS 8|5 |8
2 (oo
Iltem Part No. Description Qty.
| 1 016-09025 | VALVE—Relief (R2V12-333) 1011
2 031-45486 | HOSE 111
3 424-20800 | ELBOW—Pipe 1/2" x90° 1111
a4 426-30800 | ELBOW—Pipe St.1/2" x90° 111
5 486-15017 | ADAPTOR—tube 90° Ell JEN
6 220-10001 CLAMP—Hose 1(1]—
7 358-16200 | SCREW—S.H.C.3/8"—16 UNCx1-1/2" Lg. 4414
8 306-16120 | SCREW—Hex Head 3/8"—16 UNC x3/4" Lg. T [==
9 | 442-08180 | NIPPLE—Pipe1/2"x4-1/2" Lg. ) =
44208220 | NIPPLE—Pipe 1/2" x 5-1/2" Lg. —[ 11
10 | 442-08320 | NIPPLE—Pipe 1/2" x 8 Lg. T =
44208460 | NIPPLE—Pipe 1/2" x 11-1/2" Lg. 1)1

* SEE SERVICE BULLETIN SVR-4

MANIFOLD CONVERSION PROCEDURE

FOR CYLINDER HEAD RELIEF
VALVE ADAPTATION

Remove 1/2" pipe plugs from ports “B" and “C"
of manifold. Remove system relief valve from
manifold and plug port A" with 1/2" pipe plug.
Reinstall relief valve to original mounting
position. (This valve will now be used for
cylinder head relief valve.)

Clean the side mounting surface of the manifold
to accept valve mounting. Install relief valve
item 1 to side of the manifold with screws item
7.

Install items 2, 3, 4, 5, 6, 8, 9 and 10. Press is
now adapted for cylinder head relief valve.

26



NOISHY3ANOD 3404349
ATEW3SSY ATOdINVIA

3did I

3NIT NHNL3Y MNVL
9N1d 3did .2/1
WD LH0d ™~

9N1d 3did .2/T)
w8, 1H0d

WV 140d

JATIWA J31N38 W3LSAS

QT04INVW

(3IATVA 4317138 WILSAS)

(3IATVA 4317134
Qv3H Y3ANITAD)

ADAPTION ASSEMBLY
CYLINDER HEAD RELIEF VALVE

FIGURE 16

27



ADAPTION ASSEMBLY INDEX TABLE TO PRESS
FH-20 WITH C309SSI OR C409SSI CONTROL VALVE

S$12-25967

ITEM PART NO. DESCRIPTION QTy.
1 473-10808 Elbow - male 1
2 426-30600 Elbow - street 3/8 1
3 473-10404 Elbow - male 1
4 406-00800 Elbow - street 1/2 1
5 306-20180 Screw HHC 1/2 - 13 x 1-1/4 4
6 316-26200 Screw - flat head allen 3/4-10 x 1-1/2 4
7 413-91608 Bushing 1 to 1/2 1
8 513-25608 Valve - check (No Longer Used) 1
9 031-29470 Hose - tank 1
10 031-29472 Hose - drain 1
11 031-41054 Hose - control port 1
12 031-29476 Hose - sequence 1
13 031-29468 Plate - mounting 1
14 493-15001 Fitting 1
15 493-15002 Fitting 1
16 494-15001 Fitting 1
17 493-15000 Fitting 1
18 513-25004 Valve - 1/4 in-line check 1
19 442-04060 Nipple - 1/4 x 1-1/2 1
20 470-10604 Fitting 1
21 433-90604 Bushing 3/8 to 1/4 1
22 031-43641 Rework - frame (Fig. 13) 1
¥ 23 016-01119 Valve model RV-20 1
24 441-12013 Nipple 3/4 x close 1
25 470-35015 Connector - male 1
26 032-69046 Hose - sequence 2
27 473-11008 Elbow - male 1
28 473-10804 Elbow - male 1
29 032-69047 Hose - control port 1
30 473-10806 Elbow - male 1
31 416-01200 Tee - 3/4 1
32 512-25989 Cylinder head relief valve assy. (see Fig. 18) 1
33 473-15019 Elbow - male 1

*SEE SERVICE BULLETIN SVR-3

28




3ATYA TOHLNOD
ISSE9ED HO ISSB0ED/M 0THA
$S3dd Ol 37aVY.L X3aNI
ATEN3SSY NOILdVAVY

41 34noId

§
u

>

2)

~—1]

T




e ok

CYLINDER HEAD RELIEF VALVE ASSEMBLY
FOR FH-20 WITH C300 OR C400 SERIES CONTROL VALVES

S$12-25989
ITEM PART NO. DESCRIPTION QTy.
1 470-11212 Connector - male 1
2 486-15013 Fitting - hose 2
3 486-15014 Hose - tank 3]
4 473-11212 Elbow - male 1
5 016-09030 Valve - 3/4 relief model RIV12-513 1
6 413-91612 Bushing 1 to 3/4 1
7 433-91208 Bushing 3/4 to 1/2 1
8 442-08240 Nipple - 1/2 x 6 1
9 473-10604 Elbow - male 1
10 032-69048 Hose - vent 1
11 470-10604 Connector - male 1
12 426-30400 Elbow - street 1/4 1
13 016-01218 Valve - remote model RE04-1313 1
14 473-10404 Elbow - male 1
15 032-29472 Hose - drain 1
16 470-10404 Connector - male 1
17 413-90604 Bushing 3/8 to 1/4 1
18 032-25528 Plug - orifice 1
19 422-30804 Coupling - reducing 1/2 to 1/4 2
20 442-08100 Nipple 1/2 x 2-1/2 1
21 442-04080 Nipple 1/4 x 2 1

*SEE SERVICE BULLETIN SVR-5-1
** SEE SERVICE BULLETIN SD-1613



S3ATYA TOHLNOD S31H3S 0070 HO 00€D
HLIM 02-Hd HOd4 A18W3SSY
IATVA 431734 AVIH H3ANITAD

81 34NDIL

31



L2

i

o
ADAPTION ASSEMBLY INDEX TABLE TO PRESS 2 Eé
WITH €95, C97 & C99 CONTROL VALVES 85 ;i
oo Ty
w w
ITEM PART NO. DESCRIPTION ary
1 473-10808 Elbow 90° male adapler 1 1
2 426-30600 Elbow 90° street 1 1
3 473-10404 Elbow 90° male adapter 1 1
4 406-00800 Elbow 90° street 1 1
5 306-20180 Screw HHC 1/2-13 x 1-1/4 4 4
6 316-26200 Screw flat hd. 3/4-10 x 1-1/2 4 4
7 413-91608 Bushing 1 1o 1/2 1 1
8 513-25608 Valve - choeck 1 1
9 031-29470 Hose - tank 1 1
10 031-29472 Hose - drain 1 1
" 031-41054 Hose - control port 1 1
12 031-29476 Hose - sequence 1 1
13 031-29468 Plate - mounting 1
031-47078 1
14 493-15001 Fitting i 1
15 493-15002 Fitting 1 1
16 494-15001 Fltting 1 1
17 493-15000 Fitting 1 1
18 513-25004 Valve - 1/4 in-line check 1 1
19 442-04060 Nipple - 1/4 x 1-1/2 1 1
20 470-10604 Fitting 1 1
21 433-90604 Bushing - 3/8 to 1/4 1 1
22 031-43641 Rework frame (Fig. 13) 1
032-47079 Rework frame (Fig. 14) 1
23 474-11008 Fitting 1 1
24 442-08260 Nipple - 1/2 x 6-1/2 1 1
25 031-69455 Hose - sequence 1
031-25914 1
26 474-10607 Fltting 1
474-10806 1
27 442-06180 Nipple - 3/8 x 4-1/2 1 1
28 032-69305 Hose - control porl 1
031-25917 1
29 473-10606 Fitting 1
473-10806 1
30 433-91208 Bushing - 3/4 to 1/2 1 1
31 473-11008 Fitting 1 1
32 016-00842 Valve - relief model RV12-533 1
016-00844 Valve - relief model RV12-535 1
33 016-00840 Valve - relief model RV12-531 1 1
34 032-42936 Hose - pressure 1
032-47479 1
35 016-01218 Valve - remote control model RE04-1313 1
016-00870 Valve - remote control model RE04-1513 1
36 031-29472 Hose - drain 1 1

#SEE SERVICE BULLETIN SVR 2-1
#% SEE SERVICE BULLETIN SD-1613

32




SIATYA TOULNOD 88D %@ 18D ‘56D0/M
S$3SS3Hd 0SNd ? SE71d “02H4
SS3Hd Ol1 378V.L X3ANI
ATEW3SSY NOILdVAY

6l IWNOId

s

4




Notes

34






[MULTIPRESS.

MULTIPRESS QPI MULTIPRESS, INC.

® 2922 South Third Street e Columbus, Ohio 43207
A Division of Telephone [614) 228-0185 o Fax (614) 228-2358
QUALITY PRODUCTS, INC. www.mulfipress.com




